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TNG KOREA
58, DALSEONG 2 CHASEO-RO, GUJI-MYECN, DALSEONG-GUN, DAEGU, KOREA

The following sample(s) was / were submitted and identified on behalf of the client. SGS is not
responsible for the authenticity, integrity and results of the data and information and / or the validity of
the conclusion. results apply to the sample as received.

Sample Name: BG W150KFR = EWIJ 6692

P.O./ Ref No.: AYAA19-69683

Style/ltem No.: /

Test Requested:

To determine the flammability (building materials class B1) in accordance with DIN 4102-1 (May 1998) Fire

behaviour of building materials and elements Part 1: Classification of building materials, Requirements and
testing

Test Results: -- See attached sheet --

Classification: The tested sample meets class B1 building materials requirements of DIN 4102-1 (May

1998).
Test Period:
Sample Receiving Date » NOV.28, 2019
Test Performing Date . NOV.28,2019 TO DEC.12, 2019

Signed for and on behalf of
SGS-CSTC Co., Ltd. Anji Branch

I

Allen Zou
Lab Manager

Unless otherwise agreed in writing, this dncumunt is issued by the Company subject to its General Conditions of Service printed
overlaeaf, available on request or accessible at hittp://www.egs. com/en/Terme-and- Cundlllonc as ¢ and, for electronic format documents,
subject to Terms and Conditions for Electronic ments at hitoywww.sgs.com’en/Terms -Can d:tionaa’Tefrns -e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification an%unadncuun mues de?wne_c!'"heram ‘Any holder of this document is
advised that information contained hareon reflects the Company's flndlngs at tha time of its intarvention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this decument does not exonsrale parties to a
transaction from axércizing all their rights and obligations under the transaction documents. This document cannot be raproduced
except In full, without prior wrwnen aDchv?il of the Ccmoany Any unau!honzed alteration, forgery or falsification of the content or

appearance of this d ay be d to the fullest extent of the law. Unless otherwise stated the
resulis SNoWn In tnis test lepon refer only 1o ine samprels] lesleu ang suunsample[s)ara retained for 30 days oniy.

Attention:Te check the authenticity of testing ! inspection report & certificate, please contact us at telephone:(86-755) 8307
1443, oremail: CN.Doccheck@sgs.com
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